Test Report No. SO8MEC04793/DL
dated 22 Aug 2008

PSB Singapere

TEST RESULTS: (CONT'D)

PHOTOS TAKEN ON WINDOW #2 WITH ONE PAIR OF SAFETY DEVICES

Photo 3: Window #2 with one pair of
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# Close-up view of
safety devices
after the fall

Photo 4: After the fall, the sash remain
intact on the outer frame for the next 24
hours.



